



TEST REPORT

DATE: 05-23-2017

Page 1 of 1

TEST NUMBER: 0237475

CLIENT	Newspec Carpet (Ning Bo) Co., Ltd.
---------------	------------------------------------

TEST METHOD CONDUCTED	AATCC 175 Stain Resistance Pile Floor Coverings
------------------------------	---



DESCRIPTION OF TEST SAMPLE	
IDENTIFICATION	PU Backing Nylon
CONSTRUCTION	Multi-Level Loop Pile
BACKING	Thermoplastic

GENERAL PRINCIPLE

This method is intended for use on pile floor coverings to determine the resistance to staining by acid food colors. Twenty milliliters (ml) of staining solution (Red Dye 40) is applied to an area of the specimen. After 24 hours the stain is cleaned and a visual rating is assessed by use of the AATCC Red 40 Stain Scale, where a grade of 10 is no staining and 1 is severely stained.

TEST RESULTS

SAMPLE IDENTIFICATION	VISUAL RATING
PU Backing Nylon	3

APPROVED BY:

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical of similar products. This report, or the name of Professional Testing Laboratory Inc. shall not be used under any circumstance in advertising to the general public.